
4018: 12R54018: 12R5



:: Part Numbers:: Part Numbers

2

4662662 6274

4662

4662

4663

4665

31500 31500

4665

4661

8453

4664

4664

4660

4660

4662

4662

4663

4662

4662

4662

4662

4662

4661

4637

4663

4663

6274

6274

1403

4600/4601(T-PLATE)

4635

4635

4637

4673

31550

4637

4637

4635
4672

4672

31540

31540

4602

31540

31540

31540

31540

4612 4613

4349

897

4349
897

4604

31540
31540

31540

31540

31540

31550
4637

31286

31283

4671

31286

4637

4626

31280

4673

8417

4627

3655

4620

4622

8417

8425

8425

6299

4403

6299

4113

4621

1410

4623

31510

4624

25211

25211

4626

4614

4606

4617

25201

31197

4185 4459

4555

897

6284
4566

6625

4565

897

6619
4568

4567
6284

4554

4611

31540

31540

4535

4535

1736

1736

1736

1736

4535

4535

4535

4535

4535

4535

31532

31532

2520125201

4653

4643

4640

4643 4611

4670

46704605 31531

31550

4673

4640

4610

4675

4510

31500

31540

31531

4607 4655

31531

31550

31280

3760

31540

4630

4630
4624

4624

7337

7337

31532
31532

31550

25202

2520231540

4555

6284
4566

4565

897

6619

444

4568

4615

4650

4650

4674

4637

4603

31550

4650

25201

89219

4565

03333

31550

4650

25201

0

46

4651/4652



4637
4660
4661
4661
4662
4662
4662
4662
4662
4663
4664
4665
6274
8453
31500

PIVOT BALL
SHOCK BODY
SHOCK COLLAR
SPRING RETAINER
THRU CAP
O-RING SPACER
SHOCK ROD EYELET
SHOCK BOTTOM NUT
CENTER SHOCK SPACER
MICRO VCS O-RING
SHOCK ROD
SHOCK END
BALL CUP
GOLD SPRING
SET SCREW 3X2.5MM

8
1
4
4
2
4
2
2
1
8
1
1
14
2
6

Shocks

Springs
4113
4114
4116
4117
4118
4119
4475
4476
4641
4642
4643
4644
4645
8449
8451
8452
8453
8454

Diffs
897
4185
4459
4554
4555
4565
4566
4567
4568
4615
6284
6619
6625

Front End
3655
4113
4403
4606
4614
4617
4620
4621
4622
4623
4624
4626
4626
4627
4673
6299
8417
8425
25201
25211
31197
31280
31510
31550

Rear End
897
4349
4602
4604
4612
4613
4637
31283
31286
31540
31550

Chassis Brace
3897
4535
4605
4611
4637
4640
4643
4670

Chassis - Components

3

4510
4600
4601
4603
4607

4610
4651
4652
4655
4675
31500
31531
31540

KING PIN SPRINGS (.020) - KIT
KING PIN SPRINGS (.018)
KING PIN SPRINGS (.024)
KING PIN SPRINGS (.022)
KING PIN SPRINGS (.014)
KING PIN SPRINGS (.016)
MICRO VCS SPRINGS BLACK (4.00 LB)
MICRO VCS SPRINGS GREEN (6.00 LB) - T-PLATE
SIDE SPRINGS BLACK (3.75 LB)
SIDE SPRINGS GREEN (4.38 LB)
SIDE SPRINGS SILVER (5.00 LB) - KIT
SIDE SPRINGS BLUE (5.63 LB)
SIDE SPRINGS GOLD (6.25 LB)
MICRO VCS SPRINGS COPPER (16 LB)
MICRO VCS SPRINGS SILVER (8 LB)
MICRO VCS SPRINGS BLUE (10 LB)
MICRO VCS SPRINGS GOLD (12 LB) - KIT
MICRO VCS SPRINGS RED (14 LB)

BEARING .250X.375X.125
PLASTIC NUT
BELLEVILLE CONE
REAR AXLE SHIMS .250”
DIFF THRUST CONE
REAR AXLE
RIGHT WHEEL HUB
LEFT WHEEL HUB
SHCS 2-56X.313
SPUR GEAR 96T
SHCS 4-40X.250
CARBIDE DIFF BALLS
D - WASHERS

ANTENNA
CHASSIS - KIT
CHASSIS - T-PLATE
LOWER POD - T-PLATE
SHOCK STANDOFF

BATTERY INDEX
T-PLATE - 0.063”
T-PLATE - 0.075”
SHOCK BRACE
FHCS 2.5X6MM
SET SCREW 3X2.5MM
BHCS 3X6MM
FHCS 3X5MM 

BEARING .125X.313
KING PIN SPRING (.020)
KING PIN
HINGE PIN BRACE
FRONT BULKHEAD
FRONT BULKHEAD SHIMS
LOWER ARM
UPPER ARM
UPPER ARM EYELET
UPPER HINGE PIN
CASTER CLIPS  0.8MM,  1.2MM

CASTER BLOCK
STEERING KNUCKLES R/L
FRONT AXLE
BHCS 2.5X4MM
E-CLIPS
PIVOT BALLS
KING PIN SHIMS
FHCS 3X8MM
BHCS 3X10MM
T - NUTS
BALLSTUD 5MM SHORT
BHCS 2X4MM
LOCKNUT M3

BEARING .250X.375X.125
HEIGHT ADJUSTERS 
LOWER POD PLATE
TOP PLATE
MOTOR MOUNT PLATE
LEFT REAR BULKHEAD
PIVOT BALL
BALLSTUD 5MM LONG
SHIMS 1MM,  2MM (USED)
FHCS 3X5MM
LOCKNUT M3

PIVOTING BODY MOUNTS
BODY MOUNT POSTS
CHASSIS BRACE
BRACE STANDOFF
PIVOT BALL
SPRING RETAINER
SIDE SPRING SILVER (5.00 LB)
SET SCREW  3X8MM

2
2
2
2
2
2
2
2
2
2
2
2
2
2
2
2
2
2

2
6
3
6
1
1
1
1
6
1
12
8
2

1
1
1
1
1

2
1
1
1
6
6
6
6

2
2
2
1
1

      4 ea.
2
2
4
2

      2 ea.
2

      1 ea.
2
6
16
4
10
20
20
8
6
6
6

2
2
1
1
1
1
8
6

      4 ea.
6
6

4
     1 pr

1
2
8
4
2
6

4637
4662

4661
4663 4663

4662

4662

4664

4662

4660

4662

4661

4665

4662
6274

31500

4113 - 4119

4641 - 4645

4475, 4476, 8449,
8451 - 8454

4554 4567

4568

6284

4565

897

897

897

6625
6625

4615

4185

4566

62844555

4459

6619

4610
4675 31540

31500

4655

4607
31531

31531

4600

3897
4535

4535

3897

4670

4670

4671

4637

31286
31531

4640
4643

4611
31532

31540

4605

31540

4604

4613

4612

4602
31540

31540
31540

31540
31540

31540
31283

31550
31286

4637
897

4349

25201

4617 6299
4113

25211

25211

4614

4620 31197

8417

4403

4626

4626

31280

4673

8425

8417
4622

4606
8425

6299

1410

3655

31550

4627

4621
4624

31510

4623



SERVO SAVER
SPACERS   1.25MM,  2.50MM

SERVO MOUNTS
WASHERS
BALLSTUD 5MM SHORT
BHCS 3X8MM
FHCS 3X5MM
LOCKNUT M3

Reedy
300
410
411
412
413
414
415
517
605
651
672
676

Factory Team

Shock Oil

1105
1450
1595
1596
1597
1736
6636
6727

Options
2230
4680
4685

5420
5421
5422
5423
5427
5428
5429
5435

Servo
3760
4624
4630
7337
31280
31532
31540
31550

Pivot Mounts

Bearings
897
3655

31540
31550
89219

4
4671
31286
31531
31532
31540

4635
4635
4635
4637
4650
4650
4672
4673
4674
25202
31540
31550

4554
4568
4617
4637
4650
4670
4671
4672
4673
4675
4676
6284
6299
7337
8417
8425
9630
25201
25202
25211
31125
31286
31500
31510
31531
31532

Hardware
REAR AXLE SHIM .250”
SHCS 2-56X .313
BULKHEAD SHIMS  
PIVOT BALL
T-PLATE SPACERS
SET SCREW 3X8MM
SET SCREW 3X10MM
BHCS 2X6MM
BHCS 2.5X4MM
FHCS 2.5X6MM
LOCKNUT M2.5
SHCS 4-40X.250
E-CLIPS
WASHER
PIVOT BALL
KINGPIN WASHER
WASHER 
FHCS 3X8MM
FHCS 3X10MM
BHCS 3X10MM
FHCS 2-56X3/8”
SHIMS 1MM AND 2MM
SET SCREW 3X2.5MM
BHCS 2X4MM
BHCS 3X6MM
BHCS 3X8MM

REAR POD LINK
PIVOT BRACE 
PIVOT BRACE CAP
PIVOT BALL
PIVOT SOCKETS 
T-PLATE SPACERS
BHCS 2X6MM
BHCS 2.5X4MM
FHCS 2X6MM
FHCS 3X10MM
FHCS 3X5MM
LOCKNUT M3

SET SCREW 3X10MM
SHIMS 1MM, 2MM (USED)
BHCS 3X6MM
BHCS 3X8MM
FHCS 3X5MM

BEARING .250X.375X.125
.BEARING 125X.313

FHCS 3X5MM
LOCKNUT M3
SET SCREW 3X05MM

REEDY STOCKSTAR 27T STOCK MOTOR
REEDY FLASH 12T
REEDY FLASH 13T
REEDY FLASH 14T
REEDY FLASH 15T
REEDY FLASH 17T
REEDY FLASH 19T
REEDY CHALLENGER 19T SPEC MOTOR
REEDY MOTOR COOLING FAN
REEDY BATTERY BARS
REEDY VMX R-42 IB4200 MATCHED BATTERIES
REEDY VMX R-46 IB4600 MATCHED BATTERIES

F/R BODY MOUNT SET
12R5 DECAL SHEET
T-PLATE CONVERSION

10 WEIGHT SILICONE SHOCK OIL
20 WEIGHT SILICONE SHOCK OIL
30 WEIGHT SILICONE SHOCK OIL
40 WEIGHT SILICONE SHOCK OIL
15 WEIGHT SILICONE SHOCK OIL
25 WEIGHT SILICONE SHOCK OIL
35 WEIGHT SILICONE SHOCK OIL
50 WEIGHT SILICONE SHOCK OIL

GREEN SLIME SHOCK LUBE
FT ALUMINUM BLUE RIDE HEIGHT GAUGE
CHASSIS LEAD WEIGHTS
THREAD LOCKING ADHESIVE
FT TIRE ADHESIVE
BODY CLIPS - BLUE
SILICONE LUBE
SERVO TAPE STRIPS

Turnbuckles
1403
1410
6274

TURNBUCKLE   1.65”
TURNBUCKLE   0.63”
BALL CUP

2
2
14

1
1
1
1
1
1
1
1
1
7
1
1

  4cc
1
2

     10ml
   .70oz

6
  4cc

2

     2 pr.
1
1

2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.

6
6
10

2
2

     6     
     4 ea.

6
6
6

1
      2 ea.

2
4
6
6
6
6

2
1
1
8

      2 ea.
3
6
6
8
20
6
6

6
6

     4 ea.
8
3
6
6
6
6
6
6
12
16
4
4
10
10
20
20
20
8

     4 ea.
6
6
6
6

Front Bumper
1736
3897
4535
4653
25201

 BODY CLIPS - BLUE
PIVOTING BODY MOUNTS
BODY MOUNT POSTS
FOAM BUMPER
FHCS 3X8MM

6
4

    1 pr
1
20

4630

31540

4624

7337

31532

4672

31540

4637

4637
4637

4635

4673
4635

4635
463731550

25202 31540

4535

1736

25201

4535

4653

897
3655

6274
1410

1403

4637

4650

4650

4674


	12R5 catalog page 1.pdf
	12R5 catalog page 2
	12R5 catalog page 3
	12R5 catalog page 4

